

INDUSTRIAS QUIMICAS EUROCOLOR S.A.
BARRIO AGUIRRE n°5
48480 ARRIGORRIAGA / BIZKAIA
SPAIN

Fürth, September 22/2020

TEST REPORT No. FUFDCP2020-05545-RO

Date sample received: July 22/2020 // Reorder on existing material: September 02/2020

Period of testing: September 04/2020 – September 22/2020 (Reorder)

PTechnical Director: Kerstin Scharrer

Food contact testing according to Reg (EU) 10/2011 according to client's request

Abbreviations:

- * = Test method is not part of the accreditation scope
- ** = Outsourcing
- n.a. = not applicable
- n.t. = not tested
- n.d. = not determinable (< LoQ)
- LoQ = limit of quantification
- CS = Combined sample
- P = passed
- F = failed

Sample description: ORFADUR SN-W 43
Colour: red
Material: Epoxy resin



Specific migration of Bisphenol A

Test method: DIN EN 13130-1 (2004/08) /HPLC*

Testing conditions: Ethanol 20% (10d / 40°C), total immersion

Limit of quantification: 0.01 mg/kg

Sample	Result
Bisphenol A mg/kg	n.d.
Status	passed

Requirement max. 0.05 mg/kg

General note:

This report has been prepared for the titled project or named part thereof and should not be relied upon or used for any other project without an independent check being carried out as to its suitability and prior written authority of Intertek being obtained. Intertek accepts no responsibility or liability for the consequences of this document being used for a purpose other than the purposes for which it was commissioned. Any person using or relying on the document for such other purposes agrees, and will by such use or reliance be taken to confirm his agreement to indemnify Intertek for all loss or damage resulting therefrom. Intertek accepts no responsibility or liability for this document to any party other than the person by whom it was commissioned.

We would like to point out, that Intertek can't provide legally binding assessments referring to isolated cases. The individual legal advice in Germany is reserved to the legal advisory professions and a binding interpretation is subject to the court of justice.

Copying excerpts or otherwise reproducing parts of the test report is permitted only with the consent of the laboratory accepting the order. This report pertains only to the test item(s).

All testing requests are subject to our Terms and Conditions available on www.intertek.com.

END OF REPORT

